
Filtration Characteristics in
Membrane Bioreactors

Herman Evenblij

Filtratio
n
 C

h
aracteristics in

 M
em

b
ran

e B
io

reacto
rs        H

erm
an

 E
ven

b
lij



Propositions 

1. Filtration with a single tubular cross flow membrane is a good way to quantify MBR 

activated sludge filterability. (This thesis) 

2. Each MBR system for wastewater treatment produces an activated sludge with specific 

filterability properties. (This thesis) 

3. (Dead-end) filtration experiments with fractions of activated sludge are not the appropriate tool 

to identify foulants in MBR activated sludge. (This thesis) 

4. Fouling behaviour of MBR activated sludge cannot exclusively be correlated to EPS 
[...]
Organic 
compounds 

Organic 
compounds 

O2 CO2, H2O 

Aerobic 
autotrophic 

Nitrification CO2 NH3, NO2 O2 NO2, NO3 

Facultative 
heterotrophic 

Anoxic de-
nitrification 

Organic 
compounds 

Organic 
compounds 

NO2, NO3 N2, CO2, 
H2O 

 

2.2.2.2.2.2.2.2.2.2.2.2.    The Activated Sludge Process  

The activated sludge process basically consists of three processes in series in 

which the mixture of wastewater and biomass is manipulated so as to perform 

the desired reactions, resulting in a clean effluent. The first step consists of pre-

treatment to remove coarse material and other undesired substances. Usually 

this is followed by primary treatment, like sedimentation, in order to remove 

particles. Subsequently the influent is mixed with the biomass and treated under 

aerobic and/or anoxic conditions. The treated water is separated from the 

biomass in a clarifier, usually a sedimentation tank. The biomass is partially 

returned to the reactor and partially wasted; a schematic overview of a typical 

conventional activated sludge process is presented in Figure 2-1. 

 

                                                             
2 For an explanation see 2.2.2 



Filtration Characteristics in MBR 

 8 

For the operation of an activated sludge system the following parameters have 

to be considered.  

Pre-treatment 

The amount of pollutants that have to be treated by the activated sludge is 

usually expressed in terms of substances to be removed, like oxygen consuming 

substances, total nitrogen, and total phosphorus. As a measure for oxygen 

consuming substances, (bio)chemical oxygen demand is commonly used (BOD 

and COD). This represents the amount of oxygen needed, e.g. by micro 

organisms, in the (bio)chemical oxidation of organic matter and is expressed as 

mg O2/L.  

 

Influent

Air

Return activated sludge
Waste sludge

EffluentBar 
rack

Grit 
removal

Primary 
clarifier

Pretreatment Biological treatment Clarification

Screenings Grit Primary 
sludge  

Figure 2-1 Typical flow scheme of a conventional activated sludge process (adapted from Metcalf&Eddy, 2003) 

The amount of solids in a sample can be determined is different ways. The total 

of settleable solids is the amount of suspended solids that will settle out of 

suspension within a specified period of time. The total suspended solids (TSS) is 

that portion of the total solids (residue after evaporation at 103° to 105°) retained 

on a filter with a specific pore size, measured after being dried at 105°C.  

Bioreactor 

In the first compartment of the bioreactor the influent is mixed with return 

sludge from the sedimentation tank, with a biomass concentration, XR. The 

resulting mixture has a suspended solids concentration X, which is commonly 



 Fundamentals Chapter 2 

  9 

called Mixed Liquor Suspended Solids (MLSS). MLSS concentrations for 

wastewater treatment in the Netherlands range from 3.3 to 4.2 g/L (CBS, 2005). 

 

The period of time in which activated sludge remains in the system is the Solids 

Retention Time (SRT), which is an important parameter because it influences 

treatment process performance, aeration tank volume, sludge production and 

oxygen requirements (Metcalf&Eddy p. 677). The solids retention time can be 

calculated as the total amount of solids in the system, divided by the outflow 

with the waste sludge flow (Qw·XR) and the effluent (Q-Qw)·Xe, see equation 2-1. 

    
µ

1

)(
=

+−
=

Rwew XQXQQ

VX
SRT     ((((2222----1111))))    

where: SRT = solids retention time    [h] 
 V = volume    [m3] 
 Q = flow rate    [m3/h] 
 Qw = waste sludge flow rate    [m3] 
 X = biomass concentration    [g/L] 
 Xe =concentration of biomass in effluent   [g/L] 
 XR = concentration of biomass in return flow  [g/L] 
 µ = specific growth rate    [h-1] 

 

The specific growth rate can be used to estimate net biomass production rate. 

In 2002, wastewater treatment plants in the Netherlands were operated with 

SRTs ranging from 14 to 36 days, with an average of 23 days (CBS, 2005). 

Depending on the chosen SRT the incoming flow rate determines the amount of 

substrate available for the biomass. This is commonly expressed as the food (F) 

to micro organisms (M) ratio (F/M), which can refer to different types of 

substrate, i.e. BOD F/M. In the Netherlands typical values for BOD F/M were 

around 170 g/kg·MLSS·d in 2001 (CBS, 2005). 

Another important parameter is the sludge production. Part of the substrate is 

used for cell maintenance and part is used for cell duplication. This parameter 

depends on the sludge production yield (Y), and can be expressed as g biomass 

formed/g substrate consumed. In terms of BOD, typical values are around 425 g TSS 

/ kg BOD (CBS, 2005). 



Filtration Characteristics in MBR 

 10 

Sedimentation 

The last step in the conventional activated sludge process comprises the 

separation of the effluent from the biomass. This is usually accomplished by 

gravity in sedimentation tanks. There are two parameters to quantify settling 

characteristics of activated sludge: the sludge volume index (SVI) and the zone 

settling velocity (ZSV). The SVI is defined as the volume of 1 g of sludge after 30 

minutes of settling, ml/g. In the Netherlands operating values for SVI ranged 

from 90 to 110 ml/g, from 1995 until 2001 (CBS, 2005). ZSV is defined as the 

settling velocity of the sludge/water interface at the beginning of the sludge 

settleability test; the procedure is described in Standard Methods (WEF, 1998). 

Based on this parameter the maximum surface overflow rate (OR) of a 

sedimentation tank can be calculated as (Metcalf&Eddy, p.686): 

    
SF

V
OR i )(

=     ((((2222----2222))))    

where OR = surface overflow rate, m3/m2·d 
 Vi = settling velocity of interface, m/d 
 SF = safety factor, typically 1.75 to 2.5 

 

Typical values for OR range from 16 to 28 m/d, determining the size of the 

sedimentation tanks (Ibid. p.687) 3. 

With these parameters the solids loading rate of a sedimentation tank can be 

calculated (Ibid. p. 688) 

    
A

XQQ
SLR R )( +

=     ((((2222----3333))))    

where SLR = solids loading rate   [kg/m2·h] 
 Q = influent flow rate   [m3/h] 
 QR = return activated sludge flow rate  [m3/h] 
 X = MLSS concentration   [kg/m3] 
 A = clarifier cross sectional area   [m2] 

SLR represents the amount of solids that can be treated per square metre of 

sedimentation tank per unit of time. Typical values for SLR range from 4-6 

kg/m2·h for settling following air-activated sludge excluding extended aeration 

(Ibid, p.687). 

                                                             
3 22 m/d = 0.92 m/h = 917 L/m2·h  



 Fundamentals Chapter 2 

  11 

In the Netherlands other guidelines are used for the design of secondary 

clarifiers (van der Graaf, 1995). The starting point for this calculation is the 

allowable Sludge Volume Loading rate (SVL). SVL is a function of SVI, 

MLSS concentration and the allowable surface load, qA.  

The product of SVI and MLSS is the sludge volume (SV) entering the 

secondary clarifier. 
    MLSSSVISV ⋅=     ((((2222----4444))))    

where SV = Sludge Volume  [ml/L] 

 

Each value of SV corresponds to an optimum value of allowable surface 

load. The product of SV and the allowable surface load gives the SVL, which 

has to be between 0.3 and 0.4 m3/m2·h under all circumstance, especially at 

maximum flow. 
    AqSVSVL ⋅=     ((((2222----5555))))    

where  SVL = Sludge volume loading rate [L/m2·h] 
 qA= surface loading rate [m3/m2·h] 

 

With these parameters the required sedimentation area can be calculated. 

The depth of the sedimentation tank is dependent on several parameters, 

which will not be discussed in this thesis; for further reading see STOWA 

(2002). 

Waste sludge 

Apart from the treated effluent the activated sludge process also results in a 

waste stream: waste sludge. Part of the substrate will be used by the biomass to 

multiply, which results in an increase of MLSS concentration. Increasing the 

MLSS concentration will decrease the efficiency of the oxygen transfer and give 

rise to problems with the sedimentation step. Therefore, periodically or 

continuously part of the suspended solids are removed from the system. The 

volume of the waste stream can be reduced by mechanical dewatering, 

centrifuges, filter presses or belt presses. Subsequently the sludge can be treated 

by drying, digestion or composting and finally incineration (Metcalf&Eddy, 

2003).  



Filtration Characteristics in MBR 

 12 

 

 

 

 

 

 

 

 

 

 

Figure 2-2  Disposal of waste activated sludge in the Netherlands in 2003 (CBS, 2005) 

Figure 2-2 shows data from 2003 for the different disposal methods applied in 

the Netherlands. For each method the total mass of waste activated sludge that 

is treated is presented. The total mass of waste activated sludge amounted to 

approximately 1.5·109 kg containing a total 343·106 tons of dry solids, which 

corresponds to 43 g dry solids/day·p.e. (CBS, 2005). 

2.2.3.2.2.3.2.2.3.2.2.3.    Application in the Netherlands 

Treatment Capacity 

In the Netherlands 96% of the municipal wastewater is treated in wastewater 

treatment plants (wwtp), almost exclusively (99%) by applying the activated 

sludge process in some form. In 1970 the act on pollution of surface water came 

into effect. This led to the design and construction of more than 500 wastewater 

treatment plants in 1981 with a treatment capacity of 1.24·109 m3/year (CBS, 

2005).  

In 2003 the total treatment capacity of all wastewater treatment plants in the 

Netherlands amounted to 25.1·106 p.e., corresponding to 1.76·109 m3/year (Ibid.). 

Treatment Efficiency 

The composition of the wastewater may be different for each wwtp, but an 

average influent quality can be calculated for the Dutch municipal wastewater, 

see Table 2-2. There are considerable variations in loads and concentrations of 

0.00 0.25 0.50 0.75 1.00

incineration

wet oxidation

composting

others

land fill

billions of kg

TSS [kg]

Total Mass [kg]



 Fundamentals Chapter 2 

  13 

pollutants on different time scales, depending on human behaviour, storm 

events, type of sewer system, etc. For a further discussion on this topic and 

consequences for wwtp operation, see (Langeveld, 2004). 

Table 2-2  Typical wastewater and wwtp effluent composition in the Netherlands, together with the current 
standards for effluent discharge and expected standards 

  Influenta Effluentb Discharge 
standardsc 

Future 
Standardsd 

COD mg O2/L 477 43 125 - 
BOD mg O2/L 185 5 20 - 
Ntot mgN/L 44 10 10-15 2.2 
Ptot mg P/L 7 2 1-2 0.15 
SS mg/L 212 18 30 <5 

a Data 2002, (CBS, 2005); b Average effluent quality of wwtp with capacity > 15, 000 p.e; data 2002 

(CBS, 2005); c Maximum Tolerable Risk (MTR) according to MinVenW (1998). 

 

The pollutants can be found in different forms, e.g. particulate, bound to colloids 

and dissolved (Van Nieuwenhuijzen, 2002). Depending on the type of 

pretreatment a certain amount of pollutants in a certain form will enter the 

bioreactor.  

Of the total of 2.0·109 m3 of wastewater that was treated in 2002, 95% was treated 

in installations with a capacity of more than 15, 000 p.e (CBS, 2004). The average 

effluent quality that was produced by these installations is also presented in 

Table 2-2. 

 

The treatment was originally designed for removal of COD and suspended 

solids. Due to problems with eutrophication of surface waters further treatment 

was required which included removal of nutrients like nitrogen and 

phosphorus. 

As an example of the developments in wastewater treatment, total phosphorus 

is discussed here. The removal efficiency of total phosphorus increased 

considerably from the mid-eighties. Especially the larger treatment plants were 

extended to remove nutrients. 

 

This resulted in a P-removal efficiency of 58% in 1990 increasing up to 81% in 

2001, whereas influent concentrations did not change so much since 1991. The 



Filtration Characteristics in MBR 

 14 

effluent of the larger treatment plants nowadays contains around 2 mg P/L, see 

also Figure 2-3.  

 

However, even these improvements are probably not sufficient to meet future 

(European) legislations. With regards to the standards for effluent 

concentrations, P will probably have to be removed down to Ptot < 0.15 mg/L 

and nitrogen down to Ntot < 2.2 mg/L (MinVenW, 1998).  

 
 
 

  
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

 a.  b. 

Figure 2-3  Development of (a.) concentrations and (b.)treatment performance of Ptotal at Dutch wwtp’s in the 
capacity range 15, 000 – 150, 000 p.e. (CBS2005) 

Next to the nutrients there is a long list of micro pollutants that will have to be 

removed from the wastewater. Special attention will have to be paid to the 

removal of medicine residues as well as endocrine disruptors, pesticides and 

heavy metals. 

0

25

50

75

100

1980 1990 2000

R
e
m
o
v
a
l 
e
ff
ic
ie
n
c
y
 [
%
]

Removal efficiency for Ptot

0.0

2.5

5.0

7.5

10.0

12.5

15.0

17.5

1980 1990 2000

m
g
 P
to
t/
L

Influent Concentration Ptot

Effluent Concentration Ptot



 Fundamentals Chapter 2 

  15 

2.3. Membrane Filtration 

2.3.1.2.3.1.2.3.1.2.3.1.    Process description 

Membrane filtration denotes the separation process in which a membrane acts as 

a barrier between two phases. In water treatment the membrane consists of a 

finely porous medium facilitating the transport of water and solutes through the 

membrane, see Figure 2-4.  

 

Feed

Permeate

Membrane Permeate flux, J

P=Pfeed

P=Ppermeate

Pore
Trans Membrane Pressure 
TMP=∆P= Pfeed - Ppermeate

 
Figure 2-4  Schematic representation of membrane filtration 

The membrane separates on the basis of molecular (or particle) size; it retains 

constituents bigger than the pore size. According to the pore size of the 

membrane, the filtration process can be classified as microfiltration (MF ), 

ultrafiltration (UF), nanofiltration (NF) or reverse osmosis (RO), see also Figure 

2-5. In micro- and ultrafiltration the chemistry of the membrane does not play a 

major role in the separation process itself (Lonsdale, 1981). It should be noticed 

however that the chemistry plays an important role in the process performance, 

mainly in the interaction of feed water constituents with the membrane, which 

may cause a resistance increase. 

TMP – viscosity - flux 

The driving force for permeation is a trans membrane pressure (TMP) in most 

water treatment membrane filtration applications, see Figure 2-4.  

The rate of permeate flux (J) for a pure solvent feed flowing under laminar 

conditions in tortuous membrane pores may be described by Darcy’s law 

(Lojkine et al., 1992): 

 



Filtration Characteristics in MBR 

 16 

    

tpR

P
J

η

∆
=     ((((2222----6666))))    

where: J = permeation flux  [L/m2·h], or [m/s] 
 ∆P = trans membrane pressure  [Pa], or [bar] 
 ηp= permeate dynamic viscosity  [Pa·s] 
 Rt= total filtration resistance  [m-1] 

 

In the presence of foulants, the total filtration resistance (Rt) is the sum of the 

clean membrane resistance (Rm) and a fouling resistance, Rf. 

    fmt RRR +=     ((((2222----7777))))    

Remark the inverse proportionality of permeate flux to permeate viscosity. The 

permeate viscosity is often close to that of pure water (Manem and Sanderson, 

1996). For the calculation of the permeate viscosity, the formula given by 

Huisman is used in this thesis (Huisman, 1996): 

    
5.1

3

)5.42(

10479

+

⋅
=

−

T
pη     ((((2222----8888))))    

where ηp = permeate viscosity [Pa·s] 
 T = temperature [°C] 

Selectivity 

The pore size of the membrane defines its selectivity. Selectivity is sometimes 

indicated by the molecular weight cut off (MWCO), which is the molecular 

weight of a solute corresponding to a 90% rejection factor for a given membrane; 